
FRWA Wastewater Treatment Recommendations for Small & Medium Sized Utilities  [DRAFT] Page 1 of 20  

 
 
 

 

FRWA Whitepaper 

Wastewater Treatment Recommendations  
for Small & Medium Sized Utilities 

(under 1.0 Million gallons per day) 
By Sterling L. Carroll, P.E., M.P.A., FRWA State Engineer 

 
What is the best type of wastewater treatment facility for small and medium sized 
utilities in Florida?  
 
In a word – it depends.  The objective of this whitepaper is to identify the best, most 
reasonable, cost effective, and reliable wastewater treatment plant for your community and 
ratepayers.  We provide this for your consideration and without regard to favoritism, special 
interest, or hope of future design fees.  Please be careful when choosing a treatment plant 
[...]
 Contact stabilization is inferior to other treatment schemes, and has limited ability to 
handle shock loads or hydraulic surges. 

 Contact stabilization plants do not achieve denitrification or phosphorus removal without 
additional unit processes.   

 Contact stabilization plants have limited flexibility in adapting to changing effluent 
requirements resulting from regulatory changes.   

 

 

 

 

 

 

 

 

 

 

 

Figure 7 -- Contact Stabilization Suspended Growth Process Flow Schematic  

 

WWTP Ranking No. 4 ~ Fixed-Film Treatment Processes -- Trickling Filters, 
Biotowers, Rotating Biological Contactors (RBC), etc.14 15 

Fixed-Film Treatment is an aerobic treatment system that utilizes microorganisms attached to 
a medium to remove organic matter from wastewater.  This type of system is common to a 
number of technologies such as rotating biological contactors and packed bed reactors 
(biotowers).  These systems are known as attached-growth processes.  In contrast, systems in 
which microorganisms are sustained in a liquid are known as suspended-growth processes. 

Fixed-Film Treatment enables organic material in the wastewater to be adsorbed by a 
population of microorganisms (aerobic, anaerobic, and facultative bacteria; fungi; algae; and 
protozoa) attached to the medium as a biological film or slime layer (approximately 0.1 to 0.2 
mm thick).  As the wastewater flows over the medium, microorganisms already in the water 
gradually attach themselves to the rock, slag, or plastic surface and form a film.  The organic 
                                            
13 USEPA (2000) Wastewater Technology Fact Sheet -- Package Plants, EPA-832-F-00-016, http://www.epa.gov/OWM/mtb/index.htm 
14 USEPA (2000) Wastewater Technology Fact Sheet -- Trickling Filters, EPA-832-F-00-014, http://www.epa.gov/OWM/mtb/index.htm 
15 USEPA (2000) Wastewater Technology Fact Sheet -- Trickling Filter Nitrification, EPA-832-F-00-015, http://www.epa.gov/OWM/mtb/index.htm 



FRWA Wastewater Treatment Recommendations for Small & Medium Sized Utilities  [DRAFT] Page 12 of 20  

material is then degraded by the aerobic microorganisms in the outer part of the slime layer.  
As the layer thickens through microbial growth, oxygen cannot penetrate the medium face, and 
anaerobic organisms develop.  As the biological film continues to grow, the microorganisms 
near the surface lose their ability to cling to the medium, and a portion of the slime layer falls 
off the filter.  This process is known as sloughing.  The sloughed solids are picked up by the 
underdrain system and transported to a clarifier for removal from the wastewater. 

 

 

 

 

 

 

 

 

 

 

 

Figure 8 – Fixed Film Process Flow Schematic 

Fixed-Film Treatment Advantages 

 Simple, reliable, biological process. 

 Suitable in areas where large tracts of land are not available for land intensive treatment 
systems. 

 May qualify for equivalent secondary discharge standards. 

 Effective in treating high concentrations of organics depending on the type of medium 
used. 

 Appropriate for small- to medium-sized communities. 

 Rapidly reduce soluble BOD5 in applied wastewater. 

 Efficient nitrification units. 

 Durable process elements. 

 Low power requirements. 

 Moderate level of skill and technical expertise needed to manage and operate the 
system. 

Fixed-Film Treatment Disadvantages 

 Additional treatment may be needed to meet more stringent discharge standards. 

 Possible accumulation of excess biomass that cannot retain an aerobic condition and 
can impair fixed film treatment performance (maximum biomass thickness is controlled 
by hydraulic dosage rate, type of media, type of organic matter, temperature and nature 
of the biological growth). 



FRWA Wastewater Treatment Recommendations for Small & Medium Sized Utilities  [DRAFT] Page 13 of 20  

 Requires regular operator attention. 

 Incidence of clogging is relatively high. 

 Requires low loadings depending on the medium. 

 Flexibility and control are limited in comparison with activated-sludge processes. 

 Vector and odor problems (snails, flies, and roaches) 

 

WWTP Ranking No. 5 ~ Facilitative Lagoons, Aerated Lagoons, etc.  16 

The rationale behind inserting these treatment schemes into this document is to demonstrate 
three basic truths: 

1. These schemes are more reasonable and reliable for medium to small utilities than those 
racked below as sixth or even seventh. 

2. Even though these reliable treatment schemes are not extensively used in Florida they 
provide adequate secondary treatment and in some cases with additional filtration and 
chlorination tertiary treatment.  Discussions of treatment options should include these 
schemes.   

3. Inexperience, lack of education or exposure to these schemes does not diminish their 
efficacy or probable application for Florida.   

Facultative waste stabilization ponds, sometimes referred to as lagoons or ponds, are 
frequently used to treat municipal and industrial wastewater in the United States.  The 
technology associated with facultative lagoons has been in widespread use in the United 
States for at least 90 years, with more than 7,000 facultative lagoons in operation today.  
These earthen lagoons are usually 4 to 8 feet in depth and are not mechanically mixed or 
aerated.  The layer of water near the surface contains dissolved oxygen due to atmospheric 
reaeration and algal respiration, a condition that supports aerobic and facultative organisms.  
The bottom layer of the lagoon includes sludge deposits and supports anaerobic organisms.  
The intermediate anoxic layer, termed the facultative zone, ranges from aerobic near the top to 
anaerobic at the bottom.   

Waste stabilization pond systems are simplistic in appearance, however, the reactions are as 
complicated as any other treatment process.  Typical equipment used in facultative lagoons 
includes lining systems to control seepage to groundwater (if needed), inlet and outlet 
structures, hydraulic controls, floating dividers, and baffles.  A multiple-cell system with at least 
three cells in series is recommended, with appropriate inlet and outlet structures to maximize 
effectiveness of the design volume.  Most states have design criteria that specify the surface 
organic loading (lbs/acre/d) and/or the hydraulic residence time.  Typical organic loading 
values range from 13 to 71 lbs/acre/d.  Typical detention times range from 20 to 180 days 
depending on the location.   

Partial mix lagoons are commonly used to treat municipal and industrial wastewaters.  This 
technology has been widely used in the United States for at least 40 years.  Aeration is 
provided by either mechanical surface aerators or submerged diffused aeration systems.  The 
submerged systems can include perforated tubing or piping, with a variety of diffusers 
attached.  In aerated lagoons, oxygen is supplied mainly through mechanical or diffused 

                                            
16  USEPA (2002) Wastewater Technology Fact Sheet -- Aerated, Partial Mix Lagoons, EPA-832-F02-008, http://www.epa.gov/OWM/mtb/index.htm, and 

USEPA (2002) Wastewater Technology Fact Sheet -- Facultative Lagoons, EPA-832-F02-014, http://www.epa.gov/OWM/mtb/index.htm  



FRWA Wastewater Treatment Recommendations for Small & Medium Sized Utilities  [DRAFT] Page 14 of 20  

aeration rather than by algal photosynthesis.  Aerated lagoons typically are classified by the 
amount of mixing provided.  A partial mix system provides only enough aeration to satisfy the 
oxygen requirements of the system and does not provide energy to keep all total suspended 
solids (TSS) in suspension.  Detention times range from 10 to 30 days, with 20 days the most 
typical (shorter detention times use higher intensity aeration).  The design of aerated lagoons 
for BOD removal is based on first-order kinetics and the complete mix hydraulics model.  Even 
though the system is not completely mixed, a conservative design will result. 

Effluent BOD5 under 20 mg/L can easily be achieved, while effluent TSS may range higher 
depending on the algal concentrations and design of discharge structures.  The addition of a 
final clarification and filtration can achieve much higher treatment levels.   

Lagoon Advantages 

 Moderately effective in removing settleable solids, BOD, pathogens, fecal coliform, and 
ammonia.  Easy to operate. 

 Require little energy, with systems designed to operate with gravity flow. 

 The quantity of removed material will be relatively small compared to other secondary 
treatment processes. 

 Sludge disposal may be necessary but the quantity will be relatively small compared to 
other secondary treatment processes. 

Lagoon Disadvantages 

 Settled sludges and inert material require periodic removal. 

 Difficult to control or predict ammonia levels in effluent.  Aerated lagoons are not as 
effective as facultative ponds in removing ammonia nitrogen or phosphorous, unless 
designed for nitrification. 

 Mosquitos and similar insect vectors can be a problem if emergent vegetation along dikes 
and berms is not controlled. 

 Requires relatively large areas of land. 

 Strong odors occur when the aerobic blanket disappears and during spring and fall lagoon 
turnovers.  Burrowing animals may be a problem. 

 

WWTP Ranking No. 6 ~ Sequence Batch Reactors (SBRs) 17 

A sequencing batch reactor (SBR) is a variation of the activated sludge process.  As a fill and 
draw or batch process, all biological treatment phases occur in a single tank.  This differs from 
the conventional flow through activated sludge process in that SBRs do not require separate 
tanks for aeration and sedimentation.  SBR systems contain either two or more reactor tanks 
that are operated in parallel, or one equalization tank and one reactor tank.  The type of tank 
used depends on the wastewater flow characteristics (e.g. high or low volume).  While this 
setup allows the system to accommodate continuous influent flow, it does not provide for 
disinfection or holding for aerated sludge. 

There are many types of SBR systems, including continuous influent/time based, non-
continuous influent/time based, volume based, an intermittent cycle system (a SBR that utilizes 

                                            
17 USEPA (1999) Wastewater Technology Fact Sheet -- Sequencing Batch Reactors, EPA 832-F-99-073, http://www.epa.gov/OWM/mtb/index.htm 



FRWA Wastewater Treatment Recommendations for Small & Medium Sized Utilities  [DRAFT] Page 15 of 20  

jet aeration), and various other system modifications based on different manufacturer designs.  
The type of SBR system used depends on site and wastewater characteristics as well as the 
needs of the area or community installing the unit.  Package SBRs are typically manufactured 
to treat wastewater flow rates between 0.01 and 0.2 MGD; although flow rates can vary based 
on the system and manufacturer. 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 9 – Sequence Batch Reactors (SBRs) Process Flow Schematic 

As seen in Figure 10, the influent flow first goes through a screening process before entering 
the SBR.  The waste is then treated in a series of batch phases within the SBR to achieve the 
desired effluent concentration.  The sludge that is wasted from the SBR moves on to digestion 
and eventually to solids handling, disposal, or land application.   

The treated effluent then moves to disinfection.  An equalization tank is typically needed before 
the disinfection unit in batch SBRs in order to store large volumes of water.  If the flow is not 
equalized, a sizable filter may be necessary to accommodate the large flow of water entering 
the disinfection system.  In addition, SBR systems typically have no primary or secondary 
clarifiers as settling takes place in the SBR.   

SBR Advantages 

 SBRs have lower capital costs to construct than extended aeration plants of equal 
capacity 

 SBRs can fit on smaller site because of smaller footprint and is relatively easy to 
expand by adding tanks 

 No separate clarifiers are required, but clarification is inefficient.  



FRWA Wastewater Treatment Recommendations for Small & Medium Sized Utilities  [DRAFT] Page 16 of 20  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 10 –SBR Batch Operation Sequence 

 Cycle times and operation strategies are easily adjusted in response to changes in 
waste flow, strength, and treatment requirements. 

 May be designed to act to a degree as its own equalization basin attenuating peak 
influent flows. 

 Hydraulic shock resistance is also improved because the SBR utilizes one tank for 
solids separation eliminating the need for a separate clarifier and removing a major 
source of operational problems 

 SBRs can consistently perform nitrification as well as denitrification and phosphorous 
removal. 

 Since all the unit processes are operated in a single tank, there is no need to optimize 
aeration and decanting to comply with power requirements and lower decant discharge 
rates. 

 The system allows for automatic and positive control of mixed liquor suspended solids 
(MLSS) concentration and solids retention time (SRT) through the use of sludge 
wasting.   

SBR Disadvantages 

 SBR aeration uses blowers which produce noise and specific energy consumption is 
high 

 Operation and maintenance requirements are higher than other plants of equal capacity 



FRWA Wastewater Treatment Recommendations for Small & Medium Sized Utilities  [DRAFT] Page 17 of 20  

 Operation is dependent upon computer actuated controls to operate pumps and 
close/open valves. 

 When computer operated controls go down the plant must be manually operated, which 
is difficult and requires constant around the clock attention. 

 SBRs are one lightning strike from system failure (Florida leads the nation in 
lightning strikes per square mile with an average of 1.5 million lightning bolts each year 
= 26 every square mile)  

 Operators must have specialized knowledge of electronic control systems. 

 SBRs are vulnerable to toxic / BOD loading shocks and requires emergency procedures 
or removal when active biomass expires. 

 It is hard to adjust the cycle times for small communities. 

 Post equalization may be required where more treatment is needed. 

 Sludge must be disposed frequently. 

 

WWTP Ranking No. 7 ~ Other state-of-the-art Treatment Schemes 

Based on FRWA’s considerable experience, Florida’s small to medium sized utilities should 
avoid cutting edge state-of-the-art treatment schemes for several compelling reasons: 

1. Beware of the "Newest Technology." New technologies often promise dramatic savings 
in capital and operating costs.  They may sound thrilling, sexy and cutting edge, but 
experience has shown that they are typically more expensive (per gallon) to construct 
and operate than tried and tested systems.  Sometimes construction costs are double or 
triple conventional treatment plants.   

2. Newer technology may still have “bugs” to be worked out.  We suggest that larger 
utilities with deeper pockets may be more able to absorb the additional costs attendant 
with glitches, faults and start-up problems than smaller systems.  Should a small to 
medium sized utility act as a guinea pig for a new technology? Can the design be built 
and function as intended / promised? The technology may not have worked for larger 
systems but they are able to hide the fault and work around the flaws.  18 

3. Operation and maintenance (O&M) costs can often be optimistically small or even 
severely under estimated.  The manufacturer, vendor and design engineer can easily 
under project O&M costs.  How will ratepayers react when a rate hike is mandated by 
O&M costs for a new facility that is double or triple the old system costs? 

4. Beware of the inexperienced engineer.  New technologies can be risky particularly if the 
engineering firm or your project manager has never completed this type of project 